32" RIDING MOWER MODEL 3504-0200

Rof. ltem 38

e —

Ref. Itom 61

ALLUNNUNBERED
ITEMS ARE INTEECHANGEZABLE
WITH OPPQSITE 5IDE

32" RIDING MOWER MODEL 3504-0200

ALWAYS GIVE THE FOLLOWING INFORMAT ION WHEN ORDERING REPAIR PARTS:
1.The PART NUMBER 2.The PART NAME 3.QUANTITY DESIRED 4.Ths MODEL NUMBER—~{As showa on Made! Plata)
SEND PART ORDERS AS PER INSTRUCTIGNS ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND (RHI OR LEFT HAND (LH) AS YOU STAND BEHIND 1T,
UMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.
ion colors or in 2 neytral color.

DO NOT USE KEY NI
All

1t parts wiil oe supplied in corrent

. SIMVd HIVdIY ———

A handling fee is applicable 1o small parts orders.

Key Koy Key
No Part Na. Description No. | Part No Description No. | Part No. Description
1 48812 | Gas Tank 27 28928 | Shoulder Bolt 53 { 446363 | *Fiatwasher, 5/16 In.
2 41008 Clp, Gas Line 28 46848 1 Arm, Drive idler 54 122089 | *Secrew, Hex Hd, 5/16-18 x 3 In.
3 50113 Gas Line 29 43853 Spacer 55 43991 Belt Guide, “ransmission Pullay
4 | 8413447 Lotkaut, Hex, 5/16-18 Thd 30 22053 | Retsining Ring B6" 468838 | Rod, Brake
5 120638 | *Leckwasher, Spiit, 5716 In. 31 43879 | V-Belt, Transmission Driva 57 46834 Bractet, Brate Rod
8 Engine See Footaote Beiow 32 39266 Pulley, Transmissicn 58 25484 | Shoulder Boft
7 43883 | Oil Drain Tube 33 3021 | Weodruff Key 59 2347 [ Spring, Breke Rod
8 23765 | “Pipe Plug, % In. 34 49276 | Spring, Mzin Orive 80 138485 t *Washer, Shakeproof, §/16 In.
9 19413534 Lecknut, Hex, %-16 Thd 35 121222 | *Pin, Cotter. 3/32 x % In. 6" 122007 | *Screw, Hex Hd, 5/716-18 x % in.
10 43964 | Bracket, Yibration, Right 36 120392 | Flaiwasher 62 998013 | *Carriage Balt, 5/16-18 x % In.
11 43955 Bracket, Vibration, Lefl 37 43980 Rod, Cluteh 63 40394 Huh Cap
12 44015 Mount, Load Carrying, Upper a8 53004 Wisin Frame 64 36625 “E" Ring, % In.
13 44016 Mounting, Rebound, Lower 39 40885 | Foot Pad, Left 65 42815 | Flawasher
14 42273 Insert, Stzel, Vibration Mount 40 49886 | Foot Pad, Right 66 36182 | Wheel
15 180112 Screw, Hex Hd, 5/16-18x 236 In "| 43 43967 | Arm, Parking Breke 67 642 | Flatwasher
16 50853 Belt Guids, Bladz Drive 42 43988 | Spring, Paking Brake 68 44448 | Spater
i7 49896 Beit Guide, Transmission Drive 43 40974 Shoulder Bolt, Patking Brake ;] 43987 Plate, Bearing Retainer
Belt 44 68585 | Decal, Parking Brake ] 70 35345 | Bearing
18 271184 Nut, Hex, Keps, 5/16-18 Thd 45 ED562 Spring, Clutch Pedal Il 39797 Sprocket, 52 Taclh, No. 41
19 120368 | *Flatwashor, % In. 48 50738 | Brake Peda Assambly 72 |Differeritial | Peerless, Mode! 171B (See
20 33200 | Key, Engine Pulley 47 48761 | Rusber Pad, Brake Pedal Warranty, Page 11]
21 123567 Sarew, Hex Hd, 7/16-20 x t In. 48 43856 } Shsfl, Brake-Clutch Pedal 73 Differential 2arts
23 | 120363 | Lockwasher, Sphit a8 28483 1 Knob, Gear Shift 7% 39628 | Key,3/16%3/18 x 2% In.
23 439€1 | Pulley, Engine 50 46840 | Transmission {See Page 21} 75 41081 | Tire
24 396E9 § Belt Retatrer 51 44044 | Chain Assembly 78 24167 | Valve Stam
25 35374 1 Puiley, Idler 52 20307 | Link {Ontyi, Chain Connestor
26 | 120918 | *Screw, Hex Hd, %-16 x 1% In. Ho. 41
*Btandard Hardware ltiems - May Be Purchased Locally.
from Engine er

Replacement enginesand parts are obtai

authorized Service Stations who are
also 12 be contacted in regard to the Engine Warranty, See your Engine Manual for location of these stations.




32" RIDING MOWER MODEL 3504-0200

—gt—

@2 4 4

e 8 <
& ! # [5 sss o H
H g N
[1] JTQ\‘\
w B n \v \ N
0 41 42
49 [ Ref. Item 38
w7 38 [1] ' Poga 14
K 8 3 \
N
"o
48

32" RIDING MOWER MODEL 3504-0200

Key Key Key
No. | Part No. Description Ko, ] Part No, Drescription No. | Part No. Desciiption
1 595348 | *Screw, Taptite, 14-20 x ¥ in. 25 39482 Retaining Rng 439 24187 { Valve Siem
2 120228 | *Scsew, Hex Hd, 5/16-18 x 56 In. 28 44008 | Shat, Sleering 50 48809 | Grille
3 48336 Spring, S 27 44008 | Pinion Gear 51 39273 | Bearing
4 49339 Clip, Spring i3 AGA565 | ROITFHT §2- 45844 Bracket-Grills Support, LH
5 49736 Bracket, Spring S spport 29 39580 | Bea‘ing, Steering 53 | 9413534 | Lockrut, %-16 Thd.
6 | 0413447 Locknut, 5/18-18 Thd, 30 36625 “E" Ring 54 49040 | Bracket, Grille Support, RH.
7 46507 | Ssat a 49776 | Bracket, Deck Guide 55 | 274517 | *Flatwesher, % in.
8 20507 Shoulder Bolt 32 50646 Bracket, Deck Guide Suppart 56 47830 Bracket, Deck Hanger
9 51072 Seal Bracket 33 39573 | Screw, Hex Hd Lock, %6-24x 2 in) 687 £B644 | Decs:, Hanger
10 12083< | *Screw, Hex Rd, 5/16-18x % In. 34 2483 | Spring Washer 58 41096 | Tire
11 43870 { Fender 3B 44010 | Secior Gear 59 271180 | Nut, Keps, %-16 Thd.
12 122049 | *Screw, Hex Hd, 5716-18x 132 In] 36 44011 | Shoulder Solt, Secar Gear 8¢ 28616 | Shoulder Balt, Axte ?ivot
18 446383 | *Flatwasher, 5/16 I, 37 120369 1 *Nut, Hex, %-24 Thd. B1 £5892 | Carriage Boll, %-16x 1% In,
14 122017 | *Screw, Hex Ha, 5/16-18x 1 In. 38 120382 | “Lockwasher, Sphit, 3 In. 627 0447 Arm, Steering
15 50023 Console Assembly 39 44059 | Drag Link Asssmbly 63 §0546 - Bearing, Spindfe
16 | 2424215 Locknut, Hex, %-20 Thd 40 44060 Drag Link 84 44062 . Front Axle Assembly
17 35287 Screw, Teptite, No. B-32x % in. 41 124925 Nut, Hex, %-24 Thd B8 - 43988 Bracket, Front Axle Support
18 48900 {1 Screw, Hex Wa, Hd, %-20 x 1 In] 42 21275 1 Ball Joint 66 274854 | Locknut, Hex, %-20 Thd.
19 30483 Ksnob, Thiottle Controf Lever 43 40¥394 | Hub Cap 7 642 | Flatwasher
20 47083 Steering Whes| 44 44843 Pad, Vibration 68 44002 | Spindle, Right
21 456835 Rell Pin 45 48879 Hood 69 48762 [ Tie Fod Assembly
22 39432 Bearing, Steering 8 48050 | Screw, Plastite, %-10 x ¥ In. 70 48764 | Tie Fod
23 48838 | Dash Assembly 47 51578 | Gas Gauge 71 4404 | Spindle, Left
24 60117 § Lever, Throtile Controt 48 39937 | Wreel w/Bearing

*Standard Hardware Items - fMzy Be Purchased Localy




32" RIDING MOWER MODEL 3504-0200

ALL UNNGMBERED
5 TEMS ARE INTERCHANGEABLE
WITH OPPOBITE SBIDE

—gL—

32" RIDING MOWER MODEL 3504-0200

*Standard Hardware ltems - May Be Purchased Locally

Key Key Kay
Wo. | PartiNo. | Description || Me. | PartNg. | Description Ma. | PartNo. | Deserption 1|
1 4B47€ Hand Grip Fxs 48088 | Bar Hitch 53 41364 Balffe, LH.
2 48130 | Lever, Cluch 28 45058 | Lock Bracket 654 2483 | Formed Waster
3 |9624216 § Locknut, %-20 Thd 25 120228 | *Screw, Hex Hd, 5/16-18 x % In. 55 42433 { Blade, 18 In.
4 46561 Spring, Cluich Cever 30 208518 Strevy, Hex Ko 556 xtrin 56 68542 Seeal-Height-Adjust
5 8260 Mairpin Cotier El 50813 Pivot Brackel 57 122017 Screw, Hex Fd,5/18-18x 1 In.
6 | 9413447 tocknut, 5/16-18 Thd. a2 50658 | Bracket, Upstop 58 50834 § Screw, Taptite, 5/16-18 x % In.
7 475156 Quadrant 33 48675 Colterpin, 3/16 x 1% In, 59 47352 Cover, Pultey, R.H.
8 46563 Shoulder Bolt 34 47814 | Pin, Pivot 60 63543 | Decal, Height Adjust
] 47357 Spring, Glutch Lever 35 48876 | Lift Suppor:, Plate Assy. 3] 51948 | Mower Deck
10 120392 Flatwagher, % In, 36 122007 | *Screw. Hex Hd, 6/16-18 » % In, 82 45512 Lift Cable
11 47823 idler Arm Assy(lnz. Nos. 12 & 13) 37 296416 Flatwasher. 3 (n. 63 32404 Clevis, Liff Cable
12 41471 Brake Pad 38 £§1821 Skid 64 120372 | *Square Nut, 4%-20 Thd.
i3 41601 Rivet, Broke Pad 38 47390 1 V-Belt 85 121222 | *Cotlepin, 3/32 x % 1n.
14 35410 Spring 40 51448 | Quill Assy. Incl. Nos. 41-59 66 39522 Pin, Clevis
15 | 2413634 Locknut, %-1€ Thd. 41 51445 | Nuc 187 42424 | Support, Fivet Tube
16 46477 Belt Relainer 42 446248 | Flatwasher, 11/1€ In. Bg 49706 | Pivet Tube Assy.
17 46475 Puliey, idler 43 61442 Pulley i1 23763 | Wheel Axie
18 | 122168 § *Sorew, Hex Hd, %-16 x 1% In. 44 57441 | Spacer 70 39831 | Wheel & Tire Assy.. 6 In.
i) 475616 | Shoulder Bolt 45 60687 | Besring 71 120123 | Cotterpin
20 47517 Bracket, |dler Armi a8 50818 Specer 7z 47355 1 Chule Extension
L 21 45877 | Nut {lockout swiich part] &7 50702 | Quill Hous:ng 73 20250 | Hand Grip
o 22 46878 | Loskwashenr, {Lockout Switch Part)| 48 60616 | Dust Shield 7 49131 Lever, Height Adjus:.
| 23 41204 Swilch, Lockout 49 51439 Saddle & Shaft Assembly T 75 39170 Sprirg
24 41482 | Clip, Press 30 706 | Grease Fitting 76 122040 | *Screw, Hex Hd, 5/15-18 x 1% In.
25 43038 Wire Assambly 51 47363 Cover, Fulley L.H.
28 47816 | _Puil Pin 52 39573 | Sorew, Hex Hd, 34-24 x 1 In.




32~ RIDIN

{G MOWER MODEL 3504-0200

ALL UNNUMBERED

ITEMS ARE INTERCHANGEABLE

BLade

RED/WHITE

WITH CPPOSITE SIDE

» ! k]
N ’
>< 4 - L o Aet, tom 6
P I Pase 14
[
27 29
B YELLOW
7z HLACK
2
B
[
4\ \:@‘kf’ o Wiring Diagram
B 2] This diagram is designed to be used as a wiring diagram.
We recommend that unless you are fully qualified to make
repairs on the electrical system on this wnit, you take jt to a
campetent repairman for such work or adjustments.
Key Key
No. Part] No. Description No. Part No. Description
1 40897 Switch w/Knob, Headlamp 20 45878 Lockwasher, (Lackout Switch Part}
2 40778 Kneb, Headlamp Switch 21 41204 Switch, Lockout
3 49211 Fuse, 15 Amp 22 43038 Wire Assembly, Deck Switch
4 508975 Wire Harness Assembly 23 42071 Wire Assembly, By-Pase
B A4745 Switeh, Ignitinn w/Keys 24 120368 | *Nut, Hex, 5/16-24 Thd
6 1388587 Lockwasher, {(Switch Part) a5 121887 | *Screw, Mex Hd. 4-20 x % In.
7 48140 Loeknut (Switch Part) 26 | 2424215 Locknut, Hex, ¥-20 Thd
8 29RA3 Key. Ignitian 27 44429 Solenoid
9o | 997208 | *Wing Nut, Nylock, %4-20 Thd 28 1 120638 | Lockwasher, Split. 5/16 In.
10 120386 | *Flatwasher, % In. 29 Engine Part
11 40243 Bracket, Battery Hold-Down 30 41482 Wire Clip, Press
12 271172 Nut, Keps, ¥%-20 Thd 31 42103 Lead Wire, Headlamp
13 a7n184 Nut, Keps, 5/16-18 Thd 32 42318 Headlamp
14 40892 Cap, Battery 33 41373 Clip, Headlamp Mounting
Th 126211 | *Carrisge Bult, 5/16-18 x % In, 34 | 9426710 | *Screw. Taptite, No. 8«18 x 3 In.
16 2a38 Battery 35 | 44638 Ring, Headlamp
17 11p356 | *Carriage Bett, %-20 x % In, 36 45333 Indicator Light
18 40234 | Battery Rad 37 | 9213447 Locknut, Hex, 5/16-18 Thd.
19 46877 Nut, {Leckout Switch Part} .
*Standard Hardware ltams - May Be Purchased Locally,
. 7,




32" RIDING MOWER MODEL 3504-0200

Key
o, £ Part No.
TRANSMISSICN NUMBER 46840 T | 3s003
. 2 | 4078
3} 40377 | tWasher, Pirin (D30}
3 | 31408 | tWasher, Plin [631)
3 | 23658 § twasher, Plain 059
3 | 42372 {twasher, Prain (0501
3140375} twacher. Blain {025}
3 4D374 | tWasher, Plaln {.036)
3 n { I45]
3 tozal
4 Ring, Retaining
5 ing. Fiange
5 Gear, Spor, 207.
7 Gear, Spu, 30T
2 Collar, Civtch
9 Spripg, Campression
0 Housing, Lower
1 | 31414 ] Gesr, Spor, 25T.
12 | G415 | Gear, Spur, 25T,
13 | 22053 | Ring, Rewining
1 1 53416 | Spacer
15 | M7 | Sear, Spus, BT,
w0 | 33486 | Key.Wdr, No_3 Aty
17 | e1588 | Cover. Nyon
198 | 31235 § Inssea, Nfon
118 | <0383 | Assemibly, Lever, Shift
20 | <2590 | Asembly. Kit, Swith
| 2 | ez ot
s 22 1 31433 | Wacher, have
i 23 | 31420 | Gear, 8evat 42T,
25 | 23421 f Gear, Spw, 20T
25 | 31422 { Spracket, I2T.. Speciel
26 { 121423 | Chain
27 | 31424 | Serockes, 127., Sperial
2§ § 33488 | Key,Wdr.No. & Allay
29 | 32489 | Key, Wdr., No. 3 Alloy
30 | 32490 | Key. Wad. No. &1 Allay
31 | 40082 | Shef, Dupur
32 | 36094 | Shef, Dine
33 | 31427 ¢ Koy, Hifro, Specia
34 1 37428 | Plae, Lotkom
35 1 31429 | Serew, Stoulier
36 | 31686 | Fark, Sifier, RH.
37 | 33430 | Fork, Shitter, LH.
36 | 33892 | Sorew, No. 1024 x %
23 1 41587 | Housing, Upper
40 { 33491 | Bolt, Hex Hd. %20x15/15
41 1 31432 | Bail. Dewnt
42 | 90380 | Spring, Detent
43 | 7164 | Assermbly, Lever, Actuating
40 | 47168 | Assembly, Jaw, Broke
45 | 40385 | Spring, Compression
46 | 40383 | Bote, Shoulder
47 | D38z |. Disc, Brake
48 | 40380 f-Washe
- 3 | ¢2igs
50 | do3ss
1 ingicates used ir. vacious combinatis to maimain proper clesrances. 51 462 | Ring, Relaining
** Order Key No.51 52 | 20846 | Pininn, Beeal, t6T.
53 | 47167 | Assembly, Kit, fnput Shaft
54 | 47188 | O-Ring

Ssi

WSNVHL

‘SLHVd Hiydad NOI




